GHE10000-WK

i&‘ |

(A

”’I/

6
TORQUE
14 60-70 IN-LBS

KEY

NO. DESCRIPTION
1 Z-GS-0795

2 Z-D26970

3 Z-GS-0225

4 SSP-510

5 GS-0863

6 91895680

7 SSN-632

8 GS-0227

9 GS-0033

10 SSF-8150

11 GS-0492

12 D21847

13 SS-12-CD

14 D21848

19 SSN-1619-ZN
47 D21947

51 D26974

Allparts Equipment Inc 1-877-475-5660

S
\ ‘

19

47
10 TORQUE 120-144 IN-LBS FOR ALL NUTS

PAR T NUMBER
TANK FUEL 7G
ASSY FRAME
HOSE FUEL
CLIP FUEL LINE TUBE
CAP FUEL TANK
SCREW 1/4-20X.75
WASHER .875 OD .375 ID .083 THK
CLAMP FUEL .50
ISOLATOR VIBRATION
NUT HEX WIZ LOCK LG FLANGE
SPACER 5/16
BAR SPREADER
SCREW CAP 5/16-18 X 3/4
ASSY PANEL
WASHER LOCK EXTERNAL TOOTH
CABLE BATTERY NEGATIVE 20"
SHIELD HEAT, TIRE

www.allpartsinc.com

51 228-252IN-LBS
—TORQUE 96-120 IN-LBS

June, 2011

8/1/02



8/1/02

GHE10000-WK (cont’d)

LUBE WITH LIGHT

OIL OR SOAP
E\IB.SI?EL-I[RTION 26
TORQUE
LUBE WITH LIGHT o7 20-30 IN-LBS
OIL OR SOAP =
PRIOR TO T
INSTALLATION %

&

Tl Ly
=

96-120 IN-LBS TORQUE 37
96-120 IN-LBS TORQUE
10-20 IN-LBS
KEY
NO. DESCRIPTION PART NUMBER
9 GS-0033 ISOLATOR VIBRATION
13 SS-12-CD SCREW CAP 5/16-18 X 3/4
19 SSN-1619-ZN WASHER LOCK EXTERNAL TOOTH
20 GS-0118 STRAP GROUND
21 S§S-6506-CD WASHER FLAT 11/16 OD X 11
22 SSF-999-1 SCREW .313-18X1.75
23 GS-0117 LUG GROUND
24 SSF-605 SCREW HEX CAP 5/16-18 X 1.25
25 e ENGINE ASSY 20 HP GX260 HONDA
26 GS-0446 GROMMET DRAIN COCK
27 GS-0437 DRAIN COCK
37 SSF-574 NUT WING 1/4-20
38 D21952 BRACKET BATTERY
40 D21953 BOLT J BATTERY
48 D26973 PLATE
49 SSF-549 SCREW 5/16-18X.50 HEX WIZ

50

95829230 SCREW HEX CAP 5/16-18UNC



GHE10000-WK (cont’d)

29

BLACK W/YELLOW STRIP 30 TORQUE 60-70 IN-LBS
LIGHT BLUE W/WHITE STRIPE .

@

~DARK BLUE 33

TORQUE
60-70 IN-LBS 41

l./ l .‘ "::
WO
Njmiwg=
Jjes

T

L

S~ YELLOW
o
VIO
BLUE
PINK 6
B e /FED REMOVE EXISTING WASHER
BLUE AND NUT AND INSTALL WIRES
42 yioLeT AS SHOWN. TORQUE 96-120 IN-LBS.
KEY
NO. DESCRIPTION PART NUMBER
4 SSP-510 CLIP FUEL LINE TUBE
29 D21846 SHIELD HEAT GX620 ENGINE
30 SSF-641-ZN SCREW HEX WASHER M6X14
31 D21829 SCREW M8 X 1.25 X 25 HEX
32 D22868 BRACKET HEAT SHIELD
33 D21844 SPACER HEAT SHIELD BRACKET
36 D21756 ASSY WIRE HARNESS
41 GS-0203 ASSY WIRE CHARGING
42 D21948 ASSY WIRE ENGINE ADAPTER
43 D22053 SCREW M8X1.25X16 HEX
44 D22070 ASSY BATTERY CABLE POSITIVE 38”
46 D21901 MUFFLER ASSEMBLY

8/1/02



4 TORQUE 10 IN-LBS MAX

3 TORQUE 10 IN-LBS MAX
1 /
\ ® ) 4TORQUE 10 IN-LBS MAX
| d | :ﬁ/K
(=1 (=]
© f Pl
o o e o :}j
7 73 /6
> m (=1
T t
= GlHouRs |o 8
THESE CLIPS DO NOT SNAP ON
THIS DEVICE, THEY ARE ON
THE BACK SIDE OF DEVICE.
26
REMOVE BLACK WIRE FROM TERMINAL BLOCK AND ROUTE THROUGH IDLE CONTROL SENSOI
AS SHOWN. REPLACE WIRE ON TERMINAL BLOCK AFTER ROUTING.
REMOVE RED WIRE FROM TERMINAL BLOCK AND ROUTE THROUGH IDLE CONTROL SENSOR AS SHOWN. o = =
REPLACE WIRE ON TERMINAL BLOCK AFTER ROUTING. [I o [I
ATTACH SPEED CLIPS PRIOR TO ASSEMBLY 7 25
OF DEVICES TO PANEL hd @ @ @ . 3
0 TORQUE 5-10 IN-LBS
= &) @) [ 20 9
-
0 INSERT RED WIRE RING TERMINAL FROM 5 AS SHOWN
o % o
d 21 ~t~_INSERT BLACK WIRE RING TERMINAL FROM 5 AS SHOWN
9, P Uy & 10
SHORT LEADS
24 22 | . |
11
— =
<)\ 55 SNAP PLUG INTO OPENING

ON PANEL COVER
FROM THE INSIDE.
FROM THE INSIDE. CONNECT LEADS TO TERMINAL
1 2 SNAP INTO OPENING ON PANEL COVER BLOCK
TORQUE 10-20 IN-LBS

BY MATCHING COLORS.
—THESE CLIPS DO NOT

TORQUE 8-13 IN-LBS 1 4 SNAP ON THESE DEVICES.
THEY ARE ON THE BACK
WRAP DONUT WITH /4" BLACK ELECTRICAL SIDE OF DEVICES.
TAPE TO PROTECT OUTSIDE EDGES WIRES MUST BE ROUTED

THROUGH IDLE CONTROL
SENSOR FROM OPPOSITE
SIDES

=]
S

(=l =[0I -

SEE NEXT
L "\,, PAGE FOR
| 114 ) PARTSLIST

16 17 ToRQUE 20-30 IN-LBS

Q=0
Q=0
@0

4 TORQUE 10 IN-LBS MAX

8/1/02



GHE10000-WK (cont’d)

PANEL ASSEMBLY PARTS LIST

KEY

NO. DESCRIPTION
1 D21717

3 SSF-595

4 SSF-583

5 D21759

6 GS-0728

7 SSF-584

8 GS-0735

9 GS-0835
10 D22061

11 D21758

12 D22047

13 D21757

14 D22052

15 D21941

16 D22959

17 D21777

18 D21716

19 GS-0177
20 D22273

21 GS-0455
22 GS-0021
23 GS-0480
24 GS-0644
25 GS-0679
26 GS-0046
27 Z-GS-0025
28 Z-GS-0026
29 Z-D21943
30 Z-GS-0681

PART NUMBER

PANEL CONTROL

NUT HEX JAM 7/16

SCREW #6-32 x .5 TORX

ASSY WIRE PANEL

ASSY BINDING POST

NUT SPEED #6-32

METER HOUR

ASSY RESISTOR DC SHUNT

ASSY RELAY FILTER

RELAY IDLE CONTROL POWER
ASSY WIRE POWER INPUT
ECOLOGIZER

NUT #6-32

REGULATOR 12V

SCREW #6-32X.75 HHW

SCREW M5 .8 X 14 HEX FLANGE
COVER PANEL

FLEXIBLE CONDUIT

RECEPTACLE 14-50R 120/240 50 AMP
RECEPTACLE 4 PRONG 30A
RECEPTACLE 125V 30A SINGLE
RECEPTACLE 125V 20A SINGLE
RECEP GFCI 120V 20A

SWITCH IDLE CONTROL

SWITCH OFF - ON / START

CIRCUIT BREAKER 125/250V 20 AMP
CIRCUIT BREAKER 125/250V 30 AMP
BREAKER CIRCUIT 40A

BREAKER CIRCUIT 125/250V 10 AMP

8/1/02



GHE10000-WK (cont’d)

ENGINE SHOWN FOR REFERENCE ONLY

7 15 6
16 TORQUE
204-264 IN-LB.

14 i
TORQUE e
31.5-38.5 IN-LB

12 TORQUE
31.5-38.5IN-LB

10 TORQUE

160-195 IN-LB
9 TORQUE 31.5-38.5 IN-LB
INSTALL IN TOP AND
BOTTOMHOLES ON OPPOSITE SIDE
KEY
NO. PART NUMBER DESCRIPTION
1 D21764 COVER TOP
2 D21765 BOLT ROTOR
3 D21766 COVER END
4 D21767 COVER SIDE
5 D21768 ROTOR
6 D21769 GROMMET
7 D21770 ADAPTER DRIVE END
8 D21771 STATOR
9 D21772 SCREW SOCKET HEAD M8 X 1.25
10 D21774 NUT HEX M8 X 1.25
11 D21775 WASHER LOCKING EXTERNAL T
12 D21776 SCREW PAN HEAD M3.5
13 D21942 RECTIFIER
14 D21777 SCREW, M5 .8 X 14 HEX FLANGE
15 D21945 WASHER, SPLIT RING LOCKING #12
16 SSF-3140-ZN SCREW, 3/8J-16 X 1 HEX FLANGE

17 D22205 CAPACITOR

8/1/02



GHE10000-WK (cont’d)

* .
1 @
2 1
- 2
——
Cap Screws | | g I Tﬂ

Heat Shield

Flange Nuts

KEY

NO. PART NO. DESCRIPTION

1 GS-0220 Handle Grip

2 GS-0584 Handle Assembly

3 91890228 5/8” Washer

4 GS-0221 End Caps

5 SSF-8150 Nut, Hex Whiz Lock
6 SSF-999-1 Screw

7 D21720 Wheel Bracket

8 SS-12-CD Cap Screw, 5/16-18 X 3/4
9 SSN-622 Cotter Pin

10 D21722 Axle

11 GS-0213-1 Axle Spacer

12 D21721 Wheel

13 SSF-591 5/8” Axle Cap

14 SSN-623 Flat Steel Washer
Not Shown

D26968 Operators Manual

D26969 Parts Manual

D21736 Engine Manual

8/1/02



